
case study of Actizyme effectiveness in
municipal wastewater treatment

Author: BenchChem Technical Support Team. Date: December 2025

Compound of Interest

Compound Name: Actizyme

Cat. No.: B1166788 Get Quote

Actizyme in Municipal Wastewater Treatment: A
Comparative Analysis
For Researchers, Scientists, and Drug Development Professionals

The escalating demand for effective and sustainable wastewater treatment solutions has

spurred interest in biological augmentation strategies. Actizyme, a commercially available

biocatalyst, has been proposed as an enhancer for municipal wastewater treatment. This guide

provides a comparative analysis of Actizyme's effectiveness against conventional treatment

methods and other biological alternatives, supported by available experimental data.

Performance Comparison of Wastewater Treatment
Methods
The following table summarizes the pollutant removal efficiencies of Actizyme compared to

conventional activated sludge and trickling filter systems. It is important to note that the data for

each treatment method are derived from different studies with varying influent characteristics

and operational parameters, making a direct comparison challenging.

Validation & Comparative

Check Availability & Pricing

© 2025 BenchChem. All rights reserved. 1 / 8 Tech Support

https://www.benchchem.com/product/b1166788?utm_src=pdf-interest
https://www.benchchem.com/product/b1166788?utm_src=pdf-body
https://www.benchchem.com/product/b1166788?utm_src=pdf-body
https://www.benchchem.com/product/b1166788?utm_src=pdf-body
https://www.benchchem.com/?utm_src=pdf-header-logo
https://www.benchchem.com/?utm_src=pdf-header-logo
https://www.benchchem.com/product/b1166788?utm_src=pdf-header-pricing
https://www.benchchem.com/contactus?utm_src=pdf-footer


Parameter Actizyme
Conventional
Activated
Sludge

Trickling Filter

Other
Biological
Additives (Bio-
augmentation)

Biochemical

Oxygen Demand

(BOD)

>90%

reduction[1]
97% removal[2]

60-85%

reduction[3]
-

Chemical

Oxygen Demand

(COD)

>60% removal[4] 94% removal[2]
65-80%

removal[5]
-

Total Suspended

Solids (TSS)

>90%

reduction[1]
92% removal[2]

38-56%

removal[5]
-

Total Kjeldahl

Nitrogen (TKN)
>85% removal[2] 85% removal[2] - -

Total Nitrogen

(TN)

>40%

reduction[1]
-

0-35%

removal[3]

60% load

reduction[6]

Total Phosphorus

(TP)

>40%

reduction[1]
16% removal[2]

10-15%

removal[3]
-

Sludge

Reduction

71% reduction in

one year[7]
- -

Reduction in

sludge

production

reported[8]

Odor Control
Effective odor

elimination[9]
-

Odors can be

problematic[3]
-

Note: The reported efficiencies for Actizyme and other methods are based on specific case

studies and may not be universally representative. Performance is highly dependent on factors

such as wastewater composition, temperature, pH, and operational parameters of the

treatment facility.

Experimental Protocols

Validation & Comparative

Check Availability & Pricing

© 2025 BenchChem. All rights reserved. 2 / 8 Tech Support

https://www.brentwoodindustries.com/resources/learning-center/water-wastewater/can-trickling-filters-be-used-in-a-bnr-process/
https://www.researchgate.net/publication/339352900_Municipal_sewage_wastewater_treatment_by_activated_sludge_process_results_of_a_pilot_scale_study
https://sswm.info/factsheet/trickling-filter
https://experimentalmethods.org/wp-content/uploads/2017/12/Chapter-2-EN.pdf
https://www.researchgate.net/publication/339352900_Municipal_sewage_wastewater_treatment_by_activated_sludge_process_results_of_a_pilot_scale_study
https://www.pjoes.com/pdf-69443-24120?filename=Performance%20Evaluation%20of.pdf
https://www.brentwoodindustries.com/resources/learning-center/water-wastewater/can-trickling-filters-be-used-in-a-bnr-process/
https://www.researchgate.net/publication/339352900_Municipal_sewage_wastewater_treatment_by_activated_sludge_process_results_of_a_pilot_scale_study
https://www.pjoes.com/pdf-69443-24120?filename=Performance%20Evaluation%20of.pdf
https://www.researchgate.net/publication/339352900_Municipal_sewage_wastewater_treatment_by_activated_sludge_process_results_of_a_pilot_scale_study
https://www.researchgate.net/publication/339352900_Municipal_sewage_wastewater_treatment_by_activated_sludge_process_results_of_a_pilot_scale_study
https://www.brentwoodindustries.com/resources/learning-center/water-wastewater/can-trickling-filters-be-used-in-a-bnr-process/
https://sswm.info/factsheet/trickling-filter
https://briefs.techconnect.org/wp-content/volumes/Nanotech2011v3/pdf/1228.pdf
https://www.brentwoodindustries.com/resources/learning-center/water-wastewater/can-trickling-filters-be-used-in-a-bnr-process/
https://www.researchgate.net/publication/339352900_Municipal_sewage_wastewater_treatment_by_activated_sludge_process_results_of_a_pilot_scale_study
https://sswm.info/factsheet/trickling-filter
https://modeleau.fsg.ulaval.ca/fileadmin/modeleau/documents/Publications/pvr1228.pdf
https://green.org/2024/01/30/bioaugmentation-in-wastewater-treatment-a-promising-frontier/
https://brainly.com/question/37400369
https://sswm.info/factsheet/trickling-filter
https://www.benchchem.com/product/b1166788?utm_src=pdf-body
https://www.benchchem.com/?utm_src=pdf-header-logo
https://www.benchchem.com/?utm_src=pdf-header-logo
https://www.benchchem.com/product/b1166788?utm_src=pdf-header-pricing
https://www.benchchem.com/contactus?utm_src=pdf-footer


Detailed methodologies are crucial for the replication and validation of scientific findings. Below

are summaries of experimental protocols for wastewater treatment using Actizyme and the

conventional activated sludge process.

Actizyme Treatment Protocol (Based on a Zimbabwean
Municipal Sewage Plant Study)

Objective: To evaluate the effectiveness of Actizyme in treating municipal sewage.

Experimental Setup: The study was conducted on a municipal sewage plant in Zimbabwe

with a capacity of 19.6 ML/day.[4]

Actizyme Loading: An optimal loading of 50 g/m³ of Actizyme was applied.[1]

Retention Time: The wastewater was treated for a retention time of 40 days.[1]

Treatment Conditions: The treatment was carried out under anaerobic conditions.[1]

Parameters Monitored: Key water quality parameters were monitored, including Total

Kjeldahl Nitrogen (TKN), Total Phosphates (TP), Nitrates, Ammonia, Biochemical Oxygen

Demand (BOD), and Total Suspended Solids (TSS).[1]

Analysis: The percentage reduction of the aforementioned contaminants was calculated to

determine the treatment efficiency.

Conventional Activated Sludge Process Protocol
(General Laboratory Scale)

Objective: To determine the efficiency of the activated sludge process in removing pollutants

from municipal wastewater.

Experimental Setup: A laboratory-scale activated sludge unit is typically used, consisting of

an aeration tank and a secondary clarifier.

Inoculum: The aeration tank is inoculated with activated sludge from a full-scale treatment

plant.

Validation & Comparative

Check Availability & Pricing

© 2025 BenchChem. All rights reserved. 3 / 8 Tech Support

https://www.benchchem.com/product/b1166788?utm_src=pdf-body
https://www.benchchem.com/product/b1166788?utm_src=pdf-body
https://www.benchchem.com/product/b1166788?utm_src=pdf-body
https://experimentalmethods.org/wp-content/uploads/2017/12/Chapter-2-EN.pdf
https://www.benchchem.com/product/b1166788?utm_src=pdf-body
https://www.benchchem.com/product/b1166788?utm_src=pdf-body
https://www.brentwoodindustries.com/resources/learning-center/water-wastewater/can-trickling-filters-be-used-in-a-bnr-process/
https://www.brentwoodindustries.com/resources/learning-center/water-wastewater/can-trickling-filters-be-used-in-a-bnr-process/
https://www.brentwoodindustries.com/resources/learning-center/water-wastewater/can-trickling-filters-be-used-in-a-bnr-process/
https://www.brentwoodindustries.com/resources/learning-center/water-wastewater/can-trickling-filters-be-used-in-a-bnr-process/
https://www.benchchem.com/?utm_src=pdf-header-logo
https://www.benchchem.com/?utm_src=pdf-header-logo
https://www.benchchem.com/product/b1166788?utm_src=pdf-header-pricing
https://www.benchchem.com/contactus?utm_src=pdf-footer


Wastewater Feed: Municipal wastewater with known characteristics (BOD, COD, TSS,

nutrient concentrations) is fed into the aeration tank.

Aeration: The mixed liquor in the aeration tank is continuously aerated to maintain a

dissolved oxygen (DO) concentration typically between 1-3 mg/L.

Hydraulic Retention Time (HRT): The HRT in the aeration tank is controlled, usually in the

range of 4-8 hours for conventional systems.

Sludge Recirculation: A portion of the settled sludge from the clarifier is recycled back to the

aeration tank to maintain a desired concentration of mixed liquor suspended solids (MLSS),

typically 2000-4000 mg/L.

Sludge Wasting: Excess sludge is periodically removed from the system to control the sludge

age.

Parameters Monitored: Influent and effluent samples are analyzed for BOD, COD, TSS, and

nutrient concentrations to calculate removal efficiencies.

Visualizing the Processes
To better understand the workflows and mechanisms, the following diagrams have been

generated using Graphviz.

Validation & Comparative

Check Availability & Pricing

© 2025 BenchChem. All rights reserved. 4 / 8 Tech Support

https://www.benchchem.com/?utm_src=pdf-header-logo
https://www.benchchem.com/?utm_src=pdf-header-logo
https://www.benchchem.com/product/b1166788?utm_src=pdf-header-pricing
https://www.benchchem.com/contactus?utm_src=pdf-footer


Preliminary & Primary Treatment

Secondary (Biological) Treatment

Tertiary Treatment

Sludge Treatment

Screening Grit Removal Primary Clarifier

Aeration Tank / 
Bioreactor

Sludge ThickeningPrimary Sludge

Secondary Clarifier

Actizyme
Addition

Filtration

Secondary Sludge

Disinfection Treated Effluent

Anaerobic Digestion Dewatering Disposal
Raw Wastewater

Click to download full resolution via product page

Caption: General workflow of a municipal wastewater treatment plant.

Validation & Comparative

Check Availability & Pricing

© 2025 BenchChem. All rights reserved. 5 / 8 Tech Support

https://www.benchchem.com/product/b1166788?utm_src=pdf-body-img
https://www.benchchem.com/?utm_src=pdf-header-logo
https://www.benchchem.com/?utm_src=pdf-header-logo
https://www.benchchem.com/product/b1166788?utm_src=pdf-header-pricing
https://www.benchchem.com/contactus?utm_src=pdf-footer


Actizyme Product

Wastewater Components

Treatment Byproducts

Enzymes
(Protease, Amylase, Lipase, Cellulase)

Complex Organic Waste
(Proteins, Carbohydrates, Fats, Cellulose)

Hydrolysis

Beneficial Bacteria
(e.g., Bacillus subtilis)

Nutrients
(Nitrogen, Phosphorus)

Uptake

Simpler Compounds

Metabolism

Increased Bacterial Biomass CO2, H2O, N2

Click to download full resolution via product page

Caption: Simplified mechanism of action for Actizyme in wastewater.

Conclusion
Actizyme, as a bio-augmentation product, demonstrates potential in enhancing the biological

treatment of municipal wastewater, particularly in reducing BOD, TSS, and sludge volume. The

available data suggests it can achieve high removal rates for certain pollutants. However, for a

comprehensive and objective assessment, direct comparative studies against conventional

methods under identical conditions are necessary. The choice of a wastewater treatment

strategy should be based on a thorough analysis of influent characteristics, desired effluent

quality, operational costs, and the specific goals of the treatment facility. Further independent,

Validation & Comparative

Check Availability & Pricing

© 2025 BenchChem. All rights reserved. 6 / 8 Tech Support

https://www.benchchem.com/product/b1166788?utm_src=pdf-body-img
https://www.benchchem.com/product/b1166788?utm_src=pdf-body
https://www.benchchem.com/product/b1166788?utm_src=pdf-body
https://www.benchchem.com/?utm_src=pdf-header-logo
https://www.benchchem.com/?utm_src=pdf-header-logo
https://www.benchchem.com/product/b1166788?utm_src=pdf-header-pricing
https://www.benchchem.com/contactus?utm_src=pdf-footer


peer-reviewed research is required to fully validate the performance claims of Actizyme and to

establish its optimal application protocols in diverse municipal wastewater treatment scenarios.

Need Custom Synthesis?

BenchChem offers custom synthesis for rare earth carbides and specific isotopiclabeling.

Email: info@benchchem.com or Request Quote Online.

References

1. Trickling Filters in a BNR Process | Brentwood Industries [brentwoodindustries.com]

2. researchgate.net [researchgate.net]

3. Trickling Filter | SSWM - Find tools for sustainable sanitation and water management!
[sswm.info]

4. experimentalmethods.org [experimentalmethods.org]

5. pjoes.com [pjoes.com]

6. briefs.techconnect.org [briefs.techconnect.org]

7. modeleau.fsg.ulaval.ca [modeleau.fsg.ulaval.ca]

8. green.org [green.org]

9. brainly.com [brainly.com]

To cite this document: BenchChem. [case study of Actizyme effectiveness in municipal
wastewater treatment]. BenchChem, [2025]. [Online PDF]. Available at:
[https://www.benchchem.com/product/b1166788#case-study-of-actizyme-effectiveness-in-
municipal-wastewater-treatment]

Disclaimer & Data Validity:

The information provided in this document is for Research Use Only (RUO) and is strictly not

intended for diagnostic or therapeutic procedures. While BenchChem strives to provide

accurate protocols, we make no warranties, express or implied, regarding the fitness of this

product for every specific experimental setup.

Validation & Comparative

Check Availability & Pricing

© 2025 BenchChem. All rights reserved. 7 / 8 Tech Support

https://www.benchchem.com/product/b1166788?utm_src=pdf-body
https://www.benchchem.com/product/b1166788?utm_src=pdf-custom-synthesis
https://www.brentwoodindustries.com/resources/learning-center/water-wastewater/can-trickling-filters-be-used-in-a-bnr-process/
https://www.researchgate.net/publication/339352900_Municipal_sewage_wastewater_treatment_by_activated_sludge_process_results_of_a_pilot_scale_study
https://sswm.info/factsheet/trickling-filter
https://sswm.info/factsheet/trickling-filter
https://experimentalmethods.org/wp-content/uploads/2017/12/Chapter-2-EN.pdf
https://www.pjoes.com/pdf-69443-24120?filename=Performance%20Evaluation%20of.pdf
https://briefs.techconnect.org/wp-content/volumes/Nanotech2011v3/pdf/1228.pdf
https://modeleau.fsg.ulaval.ca/fileadmin/modeleau/documents/Publications/pvr1228.pdf
https://green.org/2024/01/30/bioaugmentation-in-wastewater-treatment-a-promising-frontier/
https://brainly.com/question/37400369
https://www.benchchem.com/product/b1166788#case-study-of-actizyme-effectiveness-in-municipal-wastewater-treatment
https://www.benchchem.com/product/b1166788#case-study-of-actizyme-effectiveness-in-municipal-wastewater-treatment
https://www.benchchem.com/product/b1166788#case-study-of-actizyme-effectiveness-in-municipal-wastewater-treatment
https://www.benchchem.com/product/b1166788#case-study-of-actizyme-effectiveness-in-municipal-wastewater-treatment
https://www.benchchem.com/?utm_src=pdf-header-logo
https://www.benchchem.com/?utm_src=pdf-header-logo
https://www.benchchem.com/product/b1166788?utm_src=pdf-header-pricing
https://www.benchchem.com/contactus?utm_src=pdf-footer


Technical Support:The protocols provided are for reference purposes. Unsure if this reagent

suits your experiment? [Contact our Ph.D. Support Team for a compatibility check]

Need Industrial/Bulk Grade? Request Custom Synthesis Quote

BenchChem
Our mission is to be the trusted global source of

essential and advanced chemicals, empowering

scientists and researchers to drive progress in science

and industry.

Contact

Address: 3281 E Guasti Rd

Ontario, CA 91761, United States

Phone: (601) 213-4426

Email: info@benchchem.com

Validation & Comparative

Check Availability & Pricing

© 2025 BenchChem. All rights reserved. 8 / 8 Tech Support

https://www.benchchem.com/contactus?utm_src=support